
 

 

 

  

 
 

Assessment of anaerobic domestic 
wastewater treatment:  Case study 
of Ciudad de la Costa WWTP in 
Uruguay  

 
Sarah Dominguez Ciejanowiecki  

 

MSc Thesis  UWS, SE-Cali 2017-13 

49929 

April 2017 

  



 

 

  



 

 

Assessment of anaerobic domestic 
wastewater treatment:  Case study 

of Ciudad de la Costa WWTP in 
Uruguay 

 

Master of Science Thesis 

 by  

Sarah Dominguez Ciejanowiecki 

Supervisors 

Carlos Madera, MSc. PhD, Universidad del Valle 

Mentors 

Héctor García, MSc. PhD, UNESCO-IHE 

Tineke Hooijmans, MSc. PhD, UNESCO-IHE 

Diana Miguez, MSc. PhD, LATU 

Examination committee 

Carlos Madera, MSc. PhD, Universidad del Valle 

Héctor García, MSc. PhD, UNESCO-IHE 
[...]
reducing the lab test time, calculating the biogas production or for trying different scenarios 

(van Lier, et al., 2015). This could reduce the time of start-up or prove strategies to solve 

particular problems. 

 



Introduction 2 

 

1.2. Ciudad de la Costa WWTP 

The Ciudad de la Costa WWTP was designed for biological removal of organic matter using 

up-flow anaerobic sludge blanket (UASB) and chlorination as post-treatment to remove the 

pathogens. A subaquatic emissary of 1000 m to the coastal line discharges the final effluent of 

the plant into the estuary “Río de la Plata”. The first experience of OSE, in anaerobic 

treatment of domestic wastewater, was the WWTP of Pando town (located a 10 km of the 

actual WWTP), with two small UASB reactors of 600 m3 each one. Nowadays, this plant is 

out of order, due to several problems in the structure of the reactors, and the construction of 

Ciudad de la Costa WWTP. Hence, this is the only one plant using anaerobic treatment for 

domestic wastewaters.  

Ciudad de la Costa WWTP is operating since 2015, designed to treat a maximum inflow of 

120.000 m3/d (344.000 P.E in 2035).  However, based on the data of the company, the 

average inflow of the plant is less than 5% of the maximum design flow (4280 m3/d). There 

are two streams to the plant, 60% of the influent comes from the pumping station in Pando 

town (10 km of pipeline) and the remaining is conveyed by vacuum trucks from septic tanks 

of householders of Ciudad de la Costa, on average 100 per day between 8:00 to 17:00, 

representing 40% of the average daily inflow. In Figure 1-1 the average influent per month 

during 2016 is represented, as well as the average inflow of 2016.  

 

 

Figure 1-1: Evolution of the influent during 2016 (Based on data given from OSE) 

The National Environmental Agency (DINAMA) regulates and controls the discharge in 

natural water bodies of wastewaters. Depending on the quality base of it, and the related uses, 

is how stringent is the standard (National Regulation  253/79). Regarding the quality and uses 

of the estuary “Rio de la Plata” (Class 2b: Water bodies intended for recreation by direct 

contact with the human body) the standards for direct discharge are: pH between 6 and 9, 

BOD5  max 60 mg/L, TSS max 150mg/L, Oil and grease max 50mg/L, Sulphur max 1mg/L, 

TP max 5mgP/L, Faecal coliforms max 5000UFC/100mL, and ammonium max 5mgN/L. In 

this case the underwater emissary was designed so that the effluent of the same, complies with 

these standards, considering that the effluent of the plant will have the following 

0

1000

2000

3000

4000

5000

6000

7000

D
a

il
y

 i
n

fl
o

w
 (

m
3

/d
)

Evolution of the influent



Introduction 3 

 

characteristics: BOD5 <130 mg/L, TSS< 150mg/L, TP < 6mg/L, Oil and grease< 50 mg/L, 

and Faecal Coliforms< 1000 UFC/100m, as is referenced in the executive project. These 

parameters are the reference for the authorities to control the plant. Also, is monitored the 

zone of the discharge to evaluate the performance of the emissary.  

Once per month samples of the effluent are analysed by the central Laboratory of OSE, and 

once per year these values are reported to DINAMA. In terms of BOD, the plant was designed 

to have at least 50% of removal in terms of BOD, 65-70% in terms of TSS and 99.99% of 

pathogens. In the evaluation period, the plant achieves removal around 75% reaching values 

of 90% of BOD. In terms of TSS, during this period the average was near the maximum 

value, but in the reports presented to DINAMA, the plant reaches the values expected.   

 

1.2.1. Coastal Sewer system 

Ciudad de la Costa is a city of Uruguay, located on the margin of the estuary “Río de la Plata” 

(see Figure 1-2), next to the capital, Montevideo. Is a coastal city developed in parallel, the 

south of the country and represents one of the main axes of urban expansion of the capital.  

The coastal sewer system is formed by 5 different towns, located near the plant, being Ciudad 

de la Costa, the biggest one, in area and population, as can be seen in Figure 1-3.  At the 

present time, these towns have separate sewer systems, using ponds as treatment for 

wastewater, except Ciudad de la Costa city. In this case, the sewer system is being 

constructed, and most of the houses have septic tanks, emptied and delivered by vacuum 

trucks to the plant. Pando city is connected to the WWTP but the other towns will be 

progressively connected prior to 2035. 



Introduction 4 

 

 

 

Figure 1-2: Location of Ciudad de la Costa, Canelones, Uruguay.  Source: Google Earth 

 

 

Figure 1-3: Coastal sewer system projected for 2035 

In the master plan of OSE, the wastewater generated in all these towns will be treated in 

WWTP of Ciudad de la Costa. Therefore it was required to design and construct pipelines and 



Introduction 5 

 

pump stations to convey the wastewater to the plant. For these reasons the design of the plant 

considered a population served from 344,000 to 2035.  

The different stages of this project can be seen in Figure 1-3 where the first phase covers 

Ciudad de la Costa city (in red) and will be finished at 2020, while the system for the other 

towns will be finalized at 2035. Also at this time the expansion of the WWTP is projected, 

with the construction of another module of 8 UASB reactors as the existent module.  

 

 

Figure 1-4: Phases of the project, in red the sewer system of Ciudad de la Costa city for 2020, in green the 

second phase.  

 

This WWTP has been designed to mainly to remove organic matter by anaerobic reactors and 

pathogens by chlorination. The pre-treatment consists on fine screens (6 mm) and a grit 

chamber. The secondary treatment consists of 8 Up-flow Anaerobic Sludge Blankets (UASB) 

in parallel, to remove the organic matter. The effluent of the reactors is directed to the 

disinfection step with chlorine, followed by dechlorination. The final effluent is discharged in 

the coast of the estuary “Río de la Plata” through a subaquatic emissary 1 km from the coastal 

line.  

 

1.2.2. Design capacity and operation parameters 

The final design of the plant consist of 4 modules (named A, B, C and D) with 4 reactors each 

of 2363 m3 of volume, but at the present day 2 modules are constructed (A and B). Module A 

has reactors 201 to 204, while modules B are the reactors 205 to 208. The plant is designed 

for a loading rate of 38.000 kgCOD/d and total average flow rate of 74.131 m3/d. This full 

capacity will be achieve at 2035.  

 



Introduction 6 

 

Table 1-1: Design parameters for different stages 

Parameter Operation condition 

2015 2035 

Operating reactors (units) 8 16 

Volume of each reactor 2363 2363 

Retention Time (h) 16 12 

Flow rate for each UASB 

(m3/h) 

150 197 

Up flow velocity (m/h) 0.32 0.42 

Loading rate (kgCOD/d) 16.882 38.081 

 

1.2.3. Current situation and issues  

One of the problems reported, are related with the removal of the scum from the reactors. The 

channel inside the rectors used to convey the scum, by gravity, to the tank, is not working 

properly. Due to that, it is removed manually from the top of the reactors, firstly was done 

every day, but nowadays is twice a week. However, this operation was until December, 

nowadays the process of cleaning is done once per week.  

Another relevant issue is the change in reactors that are operative, this procedure produces 

certain instabilities in the process and the biomass. For instance, the reactor 201 was operative 

the first six month (201), in 2016 two different reactors were operative (203,204), and at 

present reactors 201 and 202 are in operation. In these cases the operators identify gases 

escaping from the effluent of reactors 203 and 204. Also the gasmeters are not calibrated, and 

the biogas production can’t be measured in the plant.  

In addition, the consumption of alkalizing products in the plant is quite high, and the analyses 

of the plant in terms of VFA are not accurate. There is a lack of information to do a complete 

analysis of the plant, using the historical data. Also to determine the efficiency of the plant in 

the coldest months is impossible. 

Finally, the sludge of the reactors has a high amount of sulphates and iron, so is not possible 

to send to an appropriate land field. At present day it is disposed in the plant, waiting for a 

final solution.  

 

1.2.4. Treatment line 

As is shown in Figure 1-5, the influent comes from three sources, the town of Pando and from 

the septic tanks of Ciudad de la Costa. The sludge from the trucks is discharged in three pit 

chambers, goes to an equalization tank with grease trap, and pumped to the loading chamber 

of the plant, where is discharged Pando sewer system. All the pump stations have screens of 

25 mm, to protect the electromechanical equipment. 



Introduction 7 

 

Pre-treatment has three parallel lines, with fine screens controlled by three Parshall flume and 

circular grit chamber, also is added the alkalizing in the Parshall flume. 

The effluent of the grit chamber goes to UASB modules, and after there to disinfection with 

liquid chlorine and after minimum contact time of 30 minutes, residual chlorine is 

dechlorinated by sodium metabisulfite.  The effluent goes to the pipeline, by gravity that ends 

in the estuary at 1 km of the coast.  

The sludge digested in the UASB is regularly extracted and conducted by a pumping station 

to two sludge concentrating tanks, after which they are pumped to the two centrifuges to 

dewatering. Rejected water from thickening and dewatering of sludge are conducted by 

pumping to the entrance chamber to the UASB reactors. 

The supernatant foams produced in the UASB are regularly extracted by a gravity extraction 

system and taken to two separation and pumping chambers. The separated and concentrated 

foams are homogenized and pumped into the sludge collection tank to be dehydrated in the 

centrifuges. The residual liquids from the separation of the foams are conducted by pumping 

into the loading chamber at the pre-treatment entrance. 

The drained sludge is conditioned as bio solids for agricultural use through a 

vermicomposting process or alternatively sent to landfill. 

 

Figure 1-5: Scheme of WWTP 

Excess of sludge removed from the UASB goes to the thickener, mechanical dewatering and 

then is disposed in a landfill. Also, scums removed from UASB and grease from the septic 

trucks, goes to a decanter tank, where the solids go to thickener and water to pre-treatment.  

The plant has odour control treatment for the covered units; the biogas produced in the 

anaerobic reactors is expected to be burned using flare device. In addition, the plant has an 

automatized control system (SCADA Figure 1-6) but not all the sensors are working due to 

the lack of calibration.   



Introduction 8 

 

For monitoring the process, water samples from influent, effluent and biomass in the reactors 

are grabbed once a month from the sampling points. These procedure was done in this way 

until June 2016, from there the monitoring was only in the reactors once a week (mostly) and 

for the effluent once per month.  

Parameters measured in the effluent are: BOD5, TSS, SS, pH, and Alkalinity (carbonaceous), 

due to the standards of discharge that the plant has to achieve. 

In case of the operation of the reactors, VSS, TSS, pH, alkalinity and the solids profile from 

the blanket of the reactor. This last point only was until June 2016, after that were measured 

only the VSS and TSS of a representative sample of the reactor. 

The flow from the pumping stations is monitored by the SCADA and the total inflow is 

measured by a Parshall flume located after the grit chamber. Daily and monthly reports are 

done automatically by the SCADA.  

 

 

Figure 1-6: General layout view of the plant in the SCADA 

1.2.5. Influent sources 

 

The sources of the WWTP are the sewer system form Pando city, located at 10 km from the 

plant, and from Ciudad de la Costa. The wastewater from Pando is pumped through a pipeline 

GFRP (Glass-Fibber Reinforced Plastic) with a nominal diameter of 500 mm, and an average 

of 2700 m3/d.   To avoid odours in the intermediate pumping station (“La Tahona”), is dosed 

Iron Chloride in the pump station of Pando, in average 120 kg/d of FeCl3 with 40% of 

concentration in weight.  



Introduction 9 

 

From “Ciudad de la Costa” city comes the 30% of the total influent mostly is delivered by 

vacuum trucks. Near of 100 trucks with 15 m3 discharge in the plant between 8 am to 17 pm, 

maximum three trucks at the same time. In addition, there is a pump station for the sewer 

system, for the 400 households connected, with an estimated of 30 l/s. 

The content of the vacuum trucks is delivered to small equalization tank, of 26 m3, designed 

to take out the scums, oil and grease coming from the trucks, and with a HRT between 9 and 

15 minutes. From these tank is pumped to the head of the plant, to pre-treatment and the 

scums goes to a dewatering tank for the scums.  

The septic wastewater conveyed by the trucks, mostly are from kitchens and bathrooms of the 

households, but also some industries. The control of these trucks depends in the departmental 

authority, and the WWTP can deny the discharge, due to the high pH, colour or suspicious 

origin. Also, due to the high content of sand in the wastewater from septic tanks, minimum 

once a week is required to clean the equalization tank. 

1.2.6. Pre-treatment 

All the influents are pumped to the head of the plant, the pipelines of the pumping stations and 

from the vacuum trucks. The water from the thickening of sludge and the scums, go to the 

pre-treatment, as well. The wastewater from the sewer systems passes through a pump station, 

with a screen of 25 mm. Also the tank of the vacuum trucks has a deflector to avoid the larger 

particles. Due to that, the first step of pre-treatment are two mechanized fine screens (6mm). 

After that, in the Parshall flumes, is measured the flow is measured, and the alkalinizing is 

added. Last step is in the girt chambers, and after that goes to the UASB. To prevent the 

acidification in the reactors, sodium hydroxide is dosed as alkalinize in average is used 125 kg 

to 300 kg per day.  The sand and screenings are cleaned once or twice a week, and goes to 

landfill. 

 

1.2.7. Sludge line 

At the present day sludge the sludge is dewatered by a centrifuge and deposit in the field of 

the WWTP. The original project considered using composting for later use as soil improver, 

but the results were not satisfactory. From OSE was assessed to send them to landfills, but due 

to the high content of sulphates and metals (iron) have not been accepted. Currently they are 

being gathered in the field of the plant, while a feasible option for this sludge is being studied. 

 

1.3. Problem statement 

The design of the plant was performed for a higher flow and organic load than it currently 

receives. The scenario established for this moment, is far away, given the backlog in the 

construction works of the sewer and pumping stations planned for this time. Almost two years 

after its start the operation, the average flow of the tributary to the plant is 30% of the average 

design flow, a difference of 20% with respect to the estimated flow for 2017. Due to this the 

configuration established in the project does not correspond with the current scenario, 

generating operational problems.  In turn, the operators and technicians of the company O.S.E 



Introduction 10 

 

have little experience in this type of treatment, as this is the second anaerobic wastewater 

plant, the only operand, but with a treatment capacity 10 times greater.  

In the other hand, starting an anaerobic reactor requires more time than traditional systems, 

due to the multiple factors that can affect the process. This can be reduced by having qualified 

operators, as well as good frequency in the monitoring the process, and control key factors 

such as SRT, accumulation of inert solids and scums in the reactors, favouring the conditions 

required for mass transfer between the sludge and substrate.(Chernicharo 2007) 

Therefore, within the evaluation of the plant to be performed, it should be analysed whether 

the process is stable, in terms of efficiencies and yields, or whether actions should be taken to 

complete the start-up process.  

Hence, is necessary to evaluate the operation of the plant, determinate the state of the process, 

focusing on the operating parameters of UASB reactors, their efficiency of removal of organic 

matter and optimum operating range, in the current scenario of low flow and high loads. 

In addition, vacuum trucks convey the wastewaters from the zones without sewer system, 

mainly from Ciudad de la Costa city, but also from other near towns. The amount of trucks 

estimated by the WWTP is 100 per day, while in the design were 60 trucks per day. The 

content of the trucks is mostly domestic wastewater, but with high contents of sand. Due to 

this, the influent to the plant increases 40% from the average inflow without trucks discharge, 

concentrated between 8:00 to 17:00, from Monday to Friday. So, the impact of these 

discharges should be assessed, in the overall process of the plant.  

On the other hand, to minimize odours in the plant, ferric chloride is dosed in the pumping 

stations, which reduces the formation of H2S, precipitating the sulphate present as FeS. Due to 

this, the reduction of sulphate inside the reactors in the presence of ferric chloride should be 

analysed, as well as the optimal dosage. (Hvitved-Jacobsen et al. 2013) 

One of the advantages of anaerobic treatment is the production of biogas, which can be used 

as fuel. Moreover, the production of biogas is used as a control parameter of methanogenic 

activity in anaerobic reactors. (Chernicharo et al. 2015) However, in this WWTP, the gas 

meters are not calibrated, so a theoretical production of biogas in the plant is estimated, and 

compared with results obtained in similar plants. 

Finally, mathematical modelling of the anaerobic plant can be used to analyse the 

performance of the anaerobic reactors, also to estimate the biogas production, and analyse the 

impact of the discharge of vacuum trucks. Additionally, if a validate model is achieved, can 

be used to explore different scenarios (van Lier, et al., 2015).  

1.4. Research objective 

The aim of this study is to assess the performance of the WWTP of Ciudad de la Costa, during 

the first year of operation, by determining the efficiency of the anaerobic reactors in terms of 

BOD, COD and TSS, regarding the intermittent discharges, and the impact of dosed 

chemicals (iron chloride) on the process of sulphide reduction. Additionally, estimate the 

biogas produced and the formation of hydrogen sulphide.  



Introduction 11 

 

 

1.4.1. Specific research objectives 

 Evaluate the efficiency of the UASB in terms of COD, BOD and TSS, from February 

to June 2016, 

 to determinate the state of the  process in the UASB reactors, 

 Evaluate the impact of the  iron chloride in the production of sulphide in the reactor, 

 Estimate the production of biogas in the plant,  

 Implement a computational model of the plant to analyse the production of hydrogen 

sulphide and methane. 

 

  



Literature review 12 

 

CHAPTER 2  

Literature review 
 

In this section, the current state of relevant literature for this research is summarized, mostly 

for the assessment of the anaerobic reactor, modelling of UASB and the fate of endocrine 

disruptors in sewerage treatment plants.  

 

2.1. Anaerobic Treatment of wastewaters 

Anaerobic digestion is a biological process that involves different communities of 
[...]
most of the sulphate is bound with Fe, also in (Nielsen et al. 2005; Hvitved-Jacobsen et al. 

2013) depending the pH, ratio of Fe+2/Fe+3, this ratio Fe:S is between 1.8 to 4.4 gFe:gS, in 

addition (Firer et al. 2008) suggest a minimum dose of 1.5molFe:molS. For instance, if 

100%Fe+3 at pH 7.0 the ratio is 4.4 gFe per g of S (molar ratio 2.5molFe:molS). So if molar 

ratio of Fe:S is 1, is required 13.8  mgFe/L to reduce the sulphide produced (7.9 mgS/L) and 

35mgFe/L, in case of 4.4gFe:gS. Regarding the average flow from pump station of 105 m3/h, 

the mass per day applied in each case is 35 kgFe/d and 87kgFe/d. Based in the concentration 

of sulphate in the septic tanks (without FeCl3) founded in sampling campaigns (10 mgS/L), 

the average requirement of Fe dosage is between 36 kgFe/d to 223 kgFe/d, and these results 

are summarized in Table 4-8. 

Table 4-8: Estimation of total iron required  

Source Flow  HRT Sulphide 

(1molFe:1molS) (2.5molFe:1molS) 

Iron 

required 

Mass of 

Iron 

Iron 

required 

Mass of 

Iron 

Unit m3/h h g/m3 g/m3 kg/d g/m3 kg/d 

Biofilm 

production 
105 18.7 11 18 46 46 116 

Total Sulphate 

(biofilm and wastewater) 
105 18.7 21 36 90 90 226 

 

The iron salt dosed in Pando pump station is 50 L/d FeCl3 (40% w/w, density of 1.4 kg/m3), 

hence, 28 kg/h FeCl3 is applied in Pando city effluent, dividing by the flow means 266 gFeCl3 

per m3 of wastewater or 93 gFe/m3 is applied.  Moreover, regarding the average of inflow to 

the plant, the daily mass rate of iron applied is 9.8 kgFe/h, that means 234 kgFe/d per day. 

Thus, the relation of the dosage and the sulphide generated is 0.84 molFe:molS, near the 

ranges recommended. (Nielsen et al. 2005; Zhang et al. 2008)  

This mass is higher than the average, but can be insufficient due the variations of flow, COD, 

and sulphide. To be in safety place, the maximum production of sulphide can be determined, 

and from there estimate the dose required, based in a Fe: S ratio, and the purity of the salt 

used. In case of the sampling campaign day, the variation of iron requirements, and the dose 

applied can be seen in Figure 4-11, for the maximum relation and the sum of sulphate 

generated by biofilm and wastewater content. Even in this case, the dose applied apparently 

was enough to avoid the formation of H2S. But it was assumed a constant value of COD, with 

this hourly variation, the results will be different. 

Assuming iron as trace element in wastewaters (less than 1mg/L), the iron measured in the 

influent can be assumed as excess of the reaction with sulphate. In a simple mass balance, the 

iron consumed in the pipelines is in average 80 mgFe/L, then in a molar relation of 1Fe:1S, 

the sulphate consumed is 137 mgSO4/L, thus the fraction reaching the plant is 25% of the total 



Results and Discussion 59 

 

sulphate produced.  However, the amount of sulphate in the influent is still high, regarding the 

classification in (Henze 2008) . So production of sulphate was higher than the estimated, or 

the variations in daily COD are larger than the measured, increasing the sulphide production 

in sewer system. Also the sulphates in the influents have to be monitored, to discard illegal 

dumping of industries.  

Other factor, is the pH in the wastewater, at pH 7 the ratio recommended is 4.4gFe/gS, but at 

pH=8 the ratio required is 1.8gFe/gS, and according to  Due to this, the pH in pumping station 

can be lower than 7, requiring more iron to reduce the sulphide.  

 

 

Figure 4-11: Iron required based in the hourly variation of the influent from Pando city pump station regarding 

2.5 molFe/molS 

Due to this, iron chloride reduces the formation of H2S in the reactors, but due the daily 

variations of COD and flowrate, could be insufficient to remove all the sulphate.  Hence, 

formation of H2S can be expected in the WWTP.  In addition, the sludge form the plant 

cannot be delivered to the municipal landfill, due to the high concentration of iron in the 

reactors and in the sludge, such as 8.6 gFe/kg sludge.  

According to  (Zhang et al. 2008) the methods to control the H2S in the sewer, can be for 

eliminate the H2S formation, such as use chemical oxidants, iron salts, or alternatives electron 

acceptors as oxygen, nitrite or nitrate, or inhibiting the biological activity of SRB, by 

increasing the pH, or adding biocides. For instance, the theoretical nitrate demand for sulphide 

oxidation is estimated in 0.18 to 0.44 mgNO3-N per mgS,(Zhang et al. 2008) that means a 

requirement of 13 kgNO3/d with an effectiveness between 65 to 100%.  

4.2.5. Balance of the sulphur in the process  

As was described above, depending on the pH, the hydrogen sulphide can be present as 

undissociated forms (H2S/HS/S-2) in gas and liquid phase, and due to high constant of 

dissociation for of S-2/HS-, the concentration of S-2 can be neglected, under normal conditions 

of pH (6.5-7.5). Depending on the method used in the determination of sulphide, losses can be 

expected in the H2S, mainly from undissociated fractions, during sampling 

0,0

2,0

4,0

6,0

8,0

10,0

12,0

14,0

k
g

F
e 

/h

Ratio 2.5 molFe/molS

Fe required

Iron applied



Results and Discussion 60 

 

handling.(Poinapen et al. 2009). For these reason, measurements of H2S can be 

underestimated.  

Sulphate can be used for growth of biomass, or released in the medium as sulphide in case of 

being used as electron acceptor. The sulphide can be precipitated by metal ions, as Fe+2, or 

escaping in gas phase. Due to this, the stoichiometric relation in the reduction of sulphate into 

sulphide (H2S) can be lower than of 0.33 mgS per mg of SO4
-2 in aqueous phase. (Subtil et al. 

2012)  

Therefore, the mass balances in the reactors are difficult to achieve, mainly due to the losses 

of H2S during the measurements. However, the maximum H2S produced, can be estimated 

from the sulphate removed in the process, and taking into account the concentration of iron.  

The concentration of iron is relevant, because according to  (Flores-Alsina et al. 2016)  for 

ratios of Fe:S of 1 or higher, sulphate is mainly present as FeS precipitated, decreasing the 

production of H2S. As example, the mass balance using the data available was done and is 

shown in Table 4-9  

Table 4-9: Mass balance of the reactors during the monitoring 

Day Total Sulfur 

Influent 

(mgS/L) 

Total Sulfur  

Effluent  

(mgS/L) 

Sulfur 

precipitated 

as metal 

(mg/L) 

Sulfur losses 

(mg/L) 

22-Nov-16 16.6 7.6 4.5 4.5 

15-Feb-17 14.3 12.5 - 1.8 

21-Feb-17 13.5 3.2 - 10.3 

 

From COD balance, and the inflow to the plant, assuming total conversion of sulphate in the 

reactors, production of H2S can be estimated in 24 m3/d. Regarding the high solubility of H2S,  

most of the H2S produced, will be dissolved in the water. The release of H2Sgas to atmosphere 

is related to the turbulence in the collecting structures, as the channel of the effluent. (Souza et 

al. 2012) Nerveless, due to the high amount of Fe in the reactors, most of the sulphate will be 

precipitated, so this volume of H2S will be difficult to achieve.  

However, the toxicity of the sulphide is related to the non-dissociated fraction of H2S, and 

regarding the pH in the influent, is only 20% of the total sulphide, so inhibition problems can 

be discarded. But inside the reactors the pH is quite lower, so can be assumed that sulphide in 

form of H2S is 53% of the total sulphide, so the average concentration in the bottom of the 

reactors is less than 140 mgH2S/L, and with this value are not expected inhibitions problems. 

(Chernicharo 2007; Chen et al. 2014) 

  



Results and Discussion 61 

 

4.3. Model approach using PetWin™   

The computational software for the design of a complete treatment plant is based in Activated 

sludge systems, including anaerobic digesters to treat the sludge produced.  Due to this, in 

case of PetWin™, is required coupled the anaerobic digester, with a clarifier, to work as 

GLSS, and to create a link between these two units, to simulate the mixing in the reactor. 

Also, a grit chamber is included to reduce the TSS to the UASB, the addition of FeCl3 and 

alkalinizing as well. The final model structure is shown in  Figure 4-12 and the data used for 

each unit is in Table 4-10 and Table 4-11. 

 

 

 Figure 4-12: Model structure of Ciudad de la Costa WWTP 

Table 4-10: Description of the units in the model. 

Unit Volume(m3) Depth (m2) Head space 

volume (m3) 

Head space 

pressure 

(kPa) 

Grit tank 71 1.22   

UASB 2363 5 2.53 103 

Table 4-11: Data from the   inflows to the plant and recirculation UASB-UASB clarifier 

Unit 
Flow 

(m3/d) 

%FeCl3 by 

weight (g/g) 

Alkalinity 

(mmol/L) 
pH 

Dosage FeCl3 0.120 40 - 2 

Dosage Alkaline 10 - 400 9 

Internal recirculation 

UASB (splitter) 
8*Qinf - - - 

 

Influent
UASB

Effluent to disinfection

Sludge to thickener
FeCl3

Pre treatment 

grit

Alcalinizing



Results and Discussion 62 

 

The information used for the model, was from the first sampling campaign, where almost all 

the parameters needed were analysed. PetWin™ simulator uses integrated Activate Sludge 

Digestion Model (ASDM); hence the influent fractionation  required for the simulator, is 

based in STOWA protocol. This protocol is for activated sludge models, due to that, some 

relevant parameters, such as biodegradable substrate, are related to the process treatment.  

According to (Lübken et al. 2015)  for anaerobic digestion, the identification of COD 

fractions were developed in analogy of activated sludge models, through respirometry 

analysis. But the determination of biodegradability in anaerobic digestion, is based in the 

biochemical methane potential (BMP) from filtered samples, measuring the methane 

production per mass of COD of substrate added. Biodegradability (D) is determined, dividing 

the BMP by theoretical relation of 350NmLCH4 per gCOD. Inert fraction is (1-D) of filtered 

COD. BMP was not performed for this work, then the biodegradability of the influent of the 

plant used, is based in the values reported, where  biodegradability of the raw wastewater as 

fraction of CODTOTAL, was determined between  70% to 79% at 30oC, and  65% at 20oC,  

(Seghezzo 2004) 

So as a starter point, a first influent fractionation was done using STOWA protocol, then the 

fraction adjustment was done by trial and error. Nevertheless, for calibration of the model, 

kinetic and stoichiometric parameters have to been adjusted; particularly the growth rates of 

methanogenics, acetogenics and hydrolysis rate, also hydrogenotrophic SRB rates have to be 

checked.  

After the calibration of the model, validation it is required using another set of values. In this 

work will be used the results from sampling campaign in February 2017. If the model 

calibrated fits in the measured data with acceptable deviations, dynamic simulations can be 

done.  

4.3.1. Influent fractionation 

Wastewater fractionation was based on STOWA protocol, whose synthesis in Appendix, 

based in the results from first sampling campaign. For modelling purpose, VFA was adjusted 

due to the high difference between the values obtained by Gas Chromatography (5mg/L) and 

titration (200mg/L). Also, the TKN was adjusted according to the COD fractionation, due to 

the low value reported in the sampling campaign, and the values of FSA higher than TKN. 

Another value adjusted in the influent was the PO4 (0.8mg/L), this is because the low value 

compared with the two sources of the influent, 5.79 mg/L from  Pando town and 4.64 mg/L 

from septic tanks. The parameters adjusted are shown in Table 4-12 and the data used for 

characterization of the influent is in Table 4-13. 

Table 4-12: Parameters adjusted for Steady Model 

Parameter Unit Value measured Value adjusted 

TKN mgN/L 26.5 100 

VFA mgHAc/L 200 9 

PO4 mgN/L 0.8 5.1 



Results and Discussion 63 

 

Table 4-13: Data used in the influent characterization  

Influent   

Flow Q 1428 m3/d 

Total influent COD CODT 969 g/m3 

Influent COD micro filtered CODMF 259 g/m3 

COD from VFAs CODVFA,eff 4.3 g/m3 

Total influent BOD5 BOD5 411 g/m3 

Total Kjeldahl Nitrogen TKN 100 gN/m3 

Total Nitrogen TN 100.08 gN/m3 

Ammonium NH4 66 gN/m3 

Nitrate & Nitrite NOx 0.08 gN/m3 

Total Phosphorus TP 34.6 gP/m3 

Ortho Phosphate PO4 5.1 gP/m3 

Total Sulphur TS 16.6 gS/m3 

Sulphide H2S 5.5 gS/m3 

Total Suspended Solid TSS 708 g/m3 

Volatile Suspended Solids VSS 528 g/m3 

Effluent 

Flow Q 1428 m3/d 

Effluent COD micro filtered CODf 142 gCOD/m3 

Effluent BOD5 BOD5 107 gBOD/m3 

Total Sulphur TS 5.8 gS/m3 

Sulphide H2S 1.8 gS/m3 

Total Suspended Solid TSS 192 g/m3 

Volatile Suspended Solids VSS 24 g/m3 

Reactor 

Total Suspended Solid TSS 9880 g/m3 

Volatile Suspended Solids VSS 3520 g/m3 

pH  7.01  

Alkalinity Alk 1550 mgCaCO3/L 

Sludge wasted Qwas 3 m3/d 

 

The fractions corresponding to soluble and biodegradable COD were adjusted, based on the 

BOD test, as is explained in STOWA protocol. Thus to this, biodegradable COD (CODBD) is 



Results and Discussion 64 

 

calculated in 49% of CODTOTAL. Regarding the soluble COD measured, Readily 

Biodegradable COD (RBCOD) represents 14%, and Slowly Biodegradable COD (SBCOD) is 

35% of total COD. These values are according to the high suspended solids in domestic 

wastewater (Gernaey et al. 2004; Henze 2008).  That means that the time required to degrade 

the substrate will be considerable, due to the relation SBCOD/RBCOD. Also, the fractions of 

TKN and TP are determined based on the COD fractionation, according on the STOWA 

protocol (Meijer and Brdjanovic 2012).  The results obtained after applying the STOWA 

protocol, are in Table 4-14.  

Table 4-14: Influent characterisation by STOWA protocol 

Soluble compounds Notation Value Units  

Readily biodegradable COD SBS 131 mgCOD/L  

Unbiodegradable soluble COD SUS 128 mgCOD/L  

Volatile Fatty Acids SA 9.9 mgCOD/L  

Unbiodegradable Soluble  TKN SNUS 1.28 mgCOD/L  

Ammonia SNA 66 mgCOD/L  

Phosphate SPO4 5.1 mgCOD/L  

Reduced Sulphur SH2S 5.5 mgS/L  

Particulate compounds 
   

 

Unbiodegradable particulate COD (Inert) XI 370 mgCOD/L  

Slowly biodegradable COD XBS 340 mgCOD/L  

Biodegradable particulate organic Nitrogen XNOX 11 mgCOD/L  

Active Biomass Z 0 mgCOD/L  

 

4.3.2. Steady state calibration  

The colloidal fraction is considered biodegradable compound included as particulate COD in 

the model, but in the determination of soluble COD, the colloidal particles passes through the 

membrane of 0.45µm.  According to  (Dursun et al. 2011), in ASDM models as used in 

PetWin™, the biogas production and the volatile solids reduction, are sensitive of the COD 

fractions, particularly the unbiodegradable fraction (FUP) and the colloidal fraction (FXSP) of 

SBCOD. Therefore, calibration process started with the adjustment of Fus, FUP, FXSP, and Fbs, 

fractions to fit with biodegradable COD, TSS and VSS of the simulations with the measured 

values, and SRT was fixed at 60 days as well.  

The objective function to be minimized was the sum of the differences in percentage between 

TSS, VSS, BOD of the influent measured and simulated, thus two sets of parameters were 



Results and Discussion 65 

 

selected. Of these, the dataset is chosen with the least difference in TSS, VSS and COD of the 

effluent.  The detailed variation of the parameters is in Table 4-15; also the difference in the 

Table 4-16, is shown the difference between two scenarios with best approach 

Table 4-15: Analysis of the parameters, in bold the scenarios selected  

Influent Values Measured 
Simulation 

1 15 16 17 18 22 24 26 

VSS mg/L 528 488 458 485 482 497 485 485 503 

TSS mg/L 708 673 644 670 667 682 669 670 710 

BOD mg/L 411 285 328 321 332 332 335 336 335 

Influent 
∑

|𝑉𝑚 − 𝑉𝑠|

𝑉𝑚
 

43% 42% 35%  34% 29% 32% 32% 23% 

Effluent 
∑

|𝑉𝑚 − 𝑉𝑠|